

ULR-TC659820000004149F
Test Report No.RPT/H(M)/20/000394 A1
Dated 2020-03-17

Applicant :  **TRADE SECRET**

Attention : Mr. Dhruv Andharia,
Tested Sample : Received on 2020-01-22 12:32 pm
Test Period : 2020-02-21 to 2020-02-25 Amended Date : 2020-03-17
Sample Description : Sample A:COMPOSITE QUARTZ PLANK

Part Name : METALLICO
Buyer Name :
Country Of Orgion :
Country Of Destination : EUROPE, UK, RUSSIA, TURKEY, UKRAINE & FINLAND
Additional Info. : MATERIAL DETAILS: COMPOSITE QUARTZ
Supplier Name :
Objectives Of Examination : To test PAHs (18) with reference to AiPS GS 2014:01 PAK as requested by the Applicant.

Note : The submitted Samples were not drawn by laboratory.

Unless otherwise agreed upon, PASS or FAIL verdicts are given based on the measured values without any considerations of measurement uncertainties. Every test method has a measurement uncertainty which has been evaluated by the laboratory and are available on request. By taking measurement uncertainties into account it might happen that measured values can neither be assessed as PASS nor as FAIL.

Conclusion : Refer Results

Remark : The report no RPT/H(M)/20/000394 dated 2020-02-25 has been superseded. The test report is amended in terms of to add the Country of Origin and Country of Destination details in the report as per Applicant's Request.



S. Gomathi Sankar
Report Reviewer

Authorised By



C. Arun
Authorized Signatory

Please contact :

For any technical issues : R Mahalakshmi at Mahalakshmi.R@tuv-sud.in

For any complaint : Rajasekar M at Rajasekar.M@tuv-sud.in.

By accepting this document the customer hereby agrees and accepts the 'Terms & Conditions' and the relevant 'Testing & Certification Regulations' of TÜV SÜD South Asia Pvt. Ltd, which are available at Company's website at the link-<http://www.tuv-sud.in/in-en/resource-centre/terms-and-conditions>

Note: The test report is electronically generated. Hence original signature is not required.

Note : (1) The results relate only to the items tested, (2) The test report shall not be reproduced except in full without the written approval of the laboratory,

ULR-TC659820000004149F
Test Report No.RPT/H(M)/20/000394 A1
Dated 2020-03-17

Tests Subject Description:

| SAMPLE NO. | CODE NO. | MATERIAL DESCRIPTION | PHOTOGRAPH | RESULT |
|------------|----------|------------------------|--|--------|
| A | | COMPOSITE QUARTZ PLANK |  | PASS |

Test Result



(3) Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further details, please see testing and certification regulation, chapter A-3.4.

Laboratory:
TUV SÜD South Asia Pvt. Ltd.
S.F.No.139/1B,Ammananthangal Village,Chennai-
Bangalore Road(NH-46) Walajapet,
Ranipet,
Tamil Nadu-632513.
Ranipet-632513,Tamil Nadu,India

Phone :+91 4172 300500
Fax :+91 4172 300503
E-Mail :Prabudoss.Boopathy@tuv-sud.in
Url : www.tuv-sud.in/softlines
ControlNo:15310221.200220.007

Regd. Office:
TUV SUD South Asia Pvt. Ltd.
Off Saki Vihar Road, Saki
naka, Andheri (East),
Mumbai-400072. India

ULR-TC659820000004149F
Test Report No.RPT/H(M)/20/000394 A1
Dated 2020-03-17

1.0 Polycyclic Aromatic Hydrocarbons (PAHs)

(Test Method : With Reference to AfPS GS 2014 : 01, Equipment Used : GC-MS)

| | | A (mg/kg) | Limit Max. |
|-------------------------|----------|--------------|------------|
| Di-Benz(a,h)Anthracene | 53-70-3 | Not Detected | <1 mg/kg |
| Naphthlene | 91-20-3 | Not Detected | <10 mg/kg |
| Acy-Naphthlene | 208-96-8 | Not Detected | * |
| Ace-Naphthene | 83-32-9 | Not Detected | * |
| Fluorene | 86-73-7 | Not Detected | * |
| Phenanthrene | 85-01-8 | Not Detected | * |
| Anthracene | 120-12-7 | Not Detected | * |
| Fluoranthrene | 206-44-0 | Not Detected | * |
| Pyrene | 129-00-0 | Not Detected | * |
| Benz(a)Anthracene | 56-55-3 | Not Detected | <1 mg/kg |
| Chrysene | 218-01-9 | Not Detected | <1 mg/kg |
| Benzo(b)Fluoroanthene | 205-99-2 | Not Detected | <1 mg/kg |
| Benzo(k) Fluoroanthene | 207-08-9 | Not Detected | <1 mg/kg |
| Benzo(A)Pyrene | 50-32-8 | Not Detected | <1 mg/kg |
| Indeno 1,2,3(c,d)Pyrene | 193-39-5 | Not Detected | <1 mg/kg |
| Benzo(g,h,i) Perylene | 191-24-2 | Not Detected | <1 mg/kg |
| Benzo[e]pyrene | 192-97-2 | Not Detected | <1 mg/kg |
| Benzo[j]fluoranthene | 205-82-3 | Not Detected | <1 mg/kg |
| Sum of All | | Not Detected | <50 mg/kg |

*: Requirement Limit for sum of parameter is < 50 mg/kg

Limit of Quantification: 0.2 mg/kg

Note: The sample is considered under category III (for others).

- END OF TEST REPORT-

